
Water e-Journal   Online journal of the Australian Water Association1

Water Treatment & 
Membrane Systems

R Tarr, P Kafieris

ASSESSMENT OF THE FIRST 
YEAR OF OPERATION OF THE 
UF/NF WHITEMARK WTP

ABSTRACT
While low pressure membrane treatment processes 
are increasingly being used in water treatment for 
both particulate and pathogen removal, the task of 
removing dissolved contaminants such as NOM, iron and 
manganese is commonly addressed with physiochemical 
processes including coagulation and oxidation. For 
applications where chemical dosing and sludge 
production is undesirable however, nanofiltration (NF) 
can prove a viable alternative. 

NF membranes are capable of selectively removing 
problem compounds or ions, while retaining some 
hardness and most monovalent ions. In particular 
large molecular weight organic compounds that 
compromise dissolved colour are readily rejected by NF 
membranes. Low fouling NF membranes have beneficial 
properties for such an application including a smooth 
surface with more neutral surface charge which helps 
minimise organic fouling. Additionally, lower rejection of 
monovalent ions allows moderate TDS levels in permeate 
and provides more modest concentrate salinity levels for 
environmental discharge.

At Whitemark on Flinders Island, Tasmania, a new 
water treatment plant (WTP) combines low pressure 
ultrafiltration (UF) with spiral wound NF membranes to 
achieve these treatment objectives without the need 
for chemical pre-treatment or oxidative processes. The 
UF not only achieves the required levels of particulate 
and pathogen rejection but provides a low silt density 

index (SDI) feed for the NF membranes. The NF 
system in turn eliminates the need for 
upstream coagulation or oxidation pre-
treatment processes and provides 
near-total removal of colour and 
natural organic matter (NOM). 
Furthermore the NF eliminates 
lead from the treated water, 
where levels previously 
exceeding Australian 
Drinking Water Guidelines 
(ADWG) health limits led 
to a Public Health Alert - 
Do Not Consume.

INTRODUCTION
The Whitemark Water 
Treatment Plant provides 
water to the township 
of Whitemark on Flinders 
Island, a remote location 
north-east of mainland 
Tasmania. Whitemark is the 
most populous town on the island, 
with the island itself being estimated 
to have a population of 783 as of 2015(1). 
The 0.45ML/d capacity WTP was delivered 
under a Design and Construct contract for 
TasWater by Laurie Curran Water Pty Ltd, with the plant 
entering service in September 2016.

ISSN 2206-1991
Volume 3 No 2 2018 

doi.org/10.21139/wej.2018.001

Evaluation of the performance of the new Whitemark WTP 
including chemical-free organics removal and assessment 
of the performance of the UF and NF membrane systems



Water Treatment & 
Membrane Systems

The WTP is fed from water in Pats Creek which is 
collected at a series of weirs then pumped into a 27ML 
storage basin at the WTP. The weirs and 27ML basin 
provide storage capacity for prolonged dry periods, 
typically over summer, where the limited catchment 
receives little rainfall or other inflow.

The principal objective of the new Whitemark WTP was 
to produce drinking water satisfying ADWG quality 
requirements and allowing the removal the Public Health 
Alert – Do Not Consume to residents.

Additional key treatment objectives included removal of the 
high level of dissolved organics to prevent DBP formation, 
and minimisation of the quantity and environmental 
impact of any wastes produced by the WTP. The WTP 
waste streams are returned to environment immediately 
downstream of the raw water intake weir. Consequently the 
minimisation of any chemical residue in this stream was a 
primary design requirement.

Nanofiltration was the preferred process 
nominated for the project with the final WTP 
process comprising raw water straining, UF, NF, 
pH/alkalinity adjustment via calcite filters, granular 
activated carbon (GAC) adsorption, ultraviolet 
(UV) disinfection and chlorination. A modest 
NF recovery rate of 70% combined with no 
requirement for pre-treatment chemicals results 
in a chemical-free return waste stream which 
discharges into Pats Creek.

The remote nature of the location and lack of a 
permanent WTP operator presence necessitated a 
high level of automation and reliability of operation 
in the design. Accordingly, all processes including 
membrane clean-in-place (CIP) are automated and 
can be performed remotely if required.

PROCESS DESIGN
Raw Water Quality and 
Challenges
Raw water for the plant is 
sourced from South Pats River, 
from which it is pumped to raw 
water storage basins adjacent 
to the plant. Identified water 
quality concerns at Whitemark 
prior to WTP design were 
lead, colour, aluminium, 
iron, manganese, dissolved 
organic carbon (DOC) and 
microbiological pathogens. 
Table 1 displays raw water 

quality results compiled from quarterly chemical testing 
data taken from the Whitemark Council Depot across 
2010 to 2014.

WTP Design
The preferred process for the plant was stated to be 
nanofiltration and throughout the design process a 
number of other requirements were identified including:

•	A preference for no antiscalant dosing due to 
the eventual discharge of WTP waste to the 
environment, which was in turn a driver for the 
reduction of the nanofiltration design recovery rate 
from 80% to 70%;

•	A preference for easily neutralised or 
environmentally safe and biodegradable CIP 
chemical solutions;

•	Preference for re-treatment of neutralised waste 
where possible.

Table 1. Whitemark Raw Water Quality Data (2)

Characteristic Units Maximum Minimum Median

pH pH units 7.7 6.3 7.0

Conductivity µS/cm 902 476 631

Total Dissolved Solids (TDS) mg/L 520 304 399

Colour Apparent CU 331 102 190

Turbidity NTU 16 0.6 2.75

Alkalinity Total mg/L CaCO3 34 16 26

Hardness (Total Cations) mg/L CaCO3 90.4 46.2 68.4

Total Iron µg/L 1840 588 918

Total Manganese µg/L 6.0 13.1 9.5



Water Treatment & 
Membrane Systems

Taking into account TasWater’s preferences and 
requirements, a WTP process design of raw water 
straining, dual train UF membranes, dual train NF 
membranes, pH/alkalinity adjustment via dual train 
calcite filters, dual train GAC adsorption, UV disinfection 
and chlorination was adopted.

A neutralisation system was designed to automatically 
neutralise CIP waste from both UF and NF processes and 
discharge this to the plant raw water basin for dilution 
with incoming raw water for re-treatment. In the case of 
specialist NF cleaning chemicals, CIP waste can also be 
discharged to a chemical waste tank for offsite disposal, 
or, where appropriate, to provide sufficient residence time 
for chemical degradation before environment disposal.

Ultrafiltration
UF membrane selection was made to provide 
a minimum 2.5 log reduction value (LRV) of 
cryptosporidium and to minimise CIP waste volumes 
via a conservative flux rate. The Whitemark WTP 
is provided with 2 x 50% Evoqua XP-E18L20N low 
pressure ultrafiltration membrane units arranged in 
duty/duty configuration. The L20N PVDF membranes 
operate outside-in and utilise an air-driven backwash 
with air scour to minimise waste production volumes. 
The 0.04mm pores provide 4LRV cryptosporidium 
and 2LRV virus reduction. Each train provides 630m2 
membrane area and operates at a typical flux rate of 28-
30LMH. Fully automatic filtration, backwash, integrity 
testing and CIP sequences allow stable long-term 
operation without the need for operator intervention. 

Evoqua L20N membranes employ two primary chemical 

agents for cleaning: sodium hypochlorite for chlorine 

cleans and citric acid for low pH cleans. CIP setpoints are 

400ppm free chlorine and citric acid concentrations of 

1.5% – 2.5% to achieve a cleaning pH of 2.0-2.2. Typically, 

a CIP Cycle consists of either a chlorine CIP only or 

consecutive citric acid / chlorine CIP combinations. 

Nanofiltration
Dual NF trains are arranged in 2 x 50% configuration 

containing Hydranautics ESNA1-LF2-LD membranes. A 

2:1 array with six NF membranes per tube produces the 

required 11.5m3/hr (3.2L/s) permeate flow per train at a 

flux rate of 17.3LMH. Projections indicated that the initial 

design recovery rate of 80% required antiscalant dosing 

so, to avoid environmental discharge of chemicals, a final 

recovery of 70% was selected.

These low fouling NF membranes were selected on 

the basis of providing near-total colour and organics 

removal while minimising TDS and, in particular, hardness 

rejection. Standard NF membranes were considered to 

reject too much TDS whereas these LF2 membranes, 

the ‘loosest’ commercially available membranes, allow 

significantly more TDS passage and minimise the 

requirement for downstream remineralisation and 

stability control.

Hydranautics ESNA1-LF2-LD membranes employ a range 

of chemical agents for cleaning. These include high pH 

cleans with caustic soda and 

low pH cleans with citric acid 

while the addition of specialist 

chemicals for scaling and fouling 

issues is facilitated through a 

powder eduction system. Due 

to the small three-tube system 

design both stages are cleaned 

concurrently in series. To 

facilitate this, the flow through 

Stage 1 is kept at the low end of 

its acceptable range while Stage 

2 flow is at the upper end.

Pathogen LRV
The WTP was required to 

achieve the following minimum 

log reduction values (LRV) of 

pathogens:

3 Water e-Journal   Online journal of the Australian Water Association



Water e-Journal   Online journal of the Australian Water Association4

Water Treatment & 
Membrane Systems

A contact time of several days in the 
1ML Clearwater Tank, combined with 
a chlorine top-up and a tank mixing 
recirculation system that maintains 
the residual in the 0.8-1.0mg/L range, 
ensures a CT in the hundreds, eclipsing 
the 18.7mg.min/L required for the 3LRV 
virus inactivation.

The final design provided far in excess 
of the target LRV values and, while UV 
disinfection was not required from an 
LRV perspective, TasWater elected to 
include a validated system for additional 
safety and as a best-practice measure.

WTP Wastewater
The concentrate stream from the 
nanofiltration membrane trains is the main contributor 
of WTP wastewater. Other contributing streams are 
raw water strainer flush water, UF backwash washwater, 
filter backwash washwater, and WTP sample water. WTP 
wastewater is discharged downstream of the raw water 
source at South Pats River.

Plant Performance
The WTP commenced network supply in September 
2016 and recently completed its first year of operation. 
In this period the plant operated stably with the need for 
little operator intervention. Moderate raw water quality 
conditions provided for stable initial performance. 

Over the summer/autumn period in early 2017 a 
prolonged period of no rainfall, combined with unknown 
network leaks, resulted in a water shortage crisis at 

Whitemark and projected demand indicated that all 
available feed water would be consumed before the 
seasonal rainfall period returned.

To counter this situation, concentrate discharge was 
redirected to Pats Weir for blending and pumping to the 
27ML raw water basin for retreatment. Additionally, water 
cartage commenced from the Lady Barron WTP (the 
only other WTP facility on Flinders Island). This water 
was added to the raw water supply to buffer the TDS 
increase from the concentrate recycling. Nonetheless 
the feed TDS increased from around 700mS/cm to over 
1400mS/cm over a 2-3 month period.

A focused leak identification and repair program over this 
period decreased network consumption by over 50%, 
helping to cease water cartage and alleviate the crisis 
prior to any supply interruption to consumers.

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

0

5

10

15

20

25

30

35

40

09/16 10/16 10/16 11/16 12/16 01/17 03/17 03/17 04/17 05/17 06/17 07/17 08/17 09/17